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DDE DPG9551E (apt. DPG9551E)

NO. APTUKYN QTY
89 B5789-06KG-190C | M6X185 FLANGE BOLT M6X190 4
%0 B5787-05KG-235B | M5X235 FLANGE BOLT M5X235 2
91 31401-A120-0013 WIRING TERMINAL BLOCK 1
92 31610-B140-0002 CARBON BRUSH 1
93 B809-0500-0008 M5 BALL NUT M5 2
04 B93-050G-0008 SPRING GASKET 2
95 55005-G5A3-0000 ANTI-DUCT RUBBER 1
96 B5787-08LG-040C___|MBX40 FLANGE BOLT 8
97 11200-EBBF-0200 COVER,CRANKCASE 1
98 B9877.1-3552-A000 CAJIbHVK (unu apT.7201-9900-0018) 2
99 55006-G5B8-0000 WIND LEAD COVER 1
100 |B5787-05JG-012C MEX12 FLANGE BOLT M5X12 1
101 15002-E68F-0000 RUBBER PLATE 1
102 |7201-9900-0061 MATHETO 1
1021 [33-215 KOMMAYEK CBEYHOM 1
103 |B5789-06KG-025C | M6X25 FLANGE BOLT M6X25 2
104 15300-EBBE-0000 FLYWHEEL COMP 1
105 |15004-EB8F-0100 COOLING FAN 1
106 |E001.009.00500001 XPANIOB/K CTAPTEPA 1
107___|B6177.1-16MG-001C__|M16 FLANGE NUT M16X1.5 1
108 15600-EBBF-06RE CTAPTEP (unv apr.7201-9900-0000) 1
109 |B5789-06KG-012C | MeX12 FLANGE BOLT M6X12 5
110 |11015-EB8F-0000 CLAMP 3
111 11015-EBBF-0200 CLAMP 1
112 |34000-EBE-1000 STARTING MOTOR ASSY 1
113 B5789-08LG-032C M8X32 FLANGE BOLT M8X32 2
114 15200-EBBF-0000 AC20 CHARGING COIL_AC20 1
115 |B5789-06KG-031C | M6X30 FLANGE BOLT M6X30 2
116 |34101-EB8F-0000 STARTING RELAY 1
117 |34102-EB8E-0000 CONNECTING CORD 1
118 15001-EBBE-0000 CAP,RELAY 1
119 |15001-EB8E-0000 CORD FIX PLATE 1
120 |B5789-06KG-012C FLANGE BOLT M6X12 2
121 51202-G5AA-00B4 BATTERY PLATE 1
122 029960200100 BATTERY (wnvt apr.7201-9900-0138) 1
123 |B5789-08LG-095B FLANGE BOLT M8X95 2
124 |51304-G5AA-0000 SUPPORTING CUSHION 2
125 |51330-G5B8-00B4 SUPPORTING ASSY. 2
126 |B6177.1-08KG-000C FLANGE BOLT M8 2
127 |44008-0800-000B FLANGE NUT M8 2
128 [7201-9900-0135 M6 B/EPOrACUTENb 2
129 |51320-GBAA-02B4 | MBX55 HANDLE ASSY 1
130 51306-G5AA-0000 M6X20 |PLASTIC HANDLE SET 1
131 B861.2-060G-000B | |RUBBER PAD 1
132 |51219-G6A1-0000 GROUND TERMINAL®6x®10.5x120mm 1
133 |B6177.1-06KG-000C FLANGE NUT M6 1
134 |B5789-06KG-012C __ |125V/30A _|FLANGE BOLT M6X12 1
135 |55012-G5AA-0000 | M10 NYLON PAD 2
136 |51229-G5AA-0000 | M8 FASTENPIN 2
137 51312-G5AA-1000 HANDGRIP PLASTIC PLUG 2
138 |B6177.1-10LG-000C FLANGE NUT M10 4
139 [7201-9900-0135 V6 |BUBPOrACUTENL 2
140 |B6177.1-08KG-000C FLANGE NUT M8 2
141 16006-G7A2-0000 POSITION PIN CLAMP 2
142 51301-G5AA-0000 \WHEEL SHAFT 2
143 |51311-G5AA-0000 _|M6 WHEEL HUB COVER 2
144 |51310-G5AA-0000 WHEEL ASSY. 2
145 |B95-016G-000B MEX12 GASKET 2
146 |51312-G5AA-0000 FRAME PLUG 2
147 B5789-06KG-020B FLANGE BOLT M6X20 4
148 |B5287-G7A2-000B FUEL TANK PAD 2
149 |54100-G5AA-00RE | ®6x(105x120 |FUEL TANKASSY 1
1491 [12003119 IATUVK TOMMVBA B BAK 1
1492 [3251-3900-9005 TIOBKA TOM. BAKA 1
149-3  [3251-3900-9006 PUNTP BBAK 1
149-4_ |54103-G5AA-0000 _ |®12°®25'13 |FUEL TANK RUBBER SLEEVE 4
1495 |54104-G5AA-0000 9.5°P12"12_|FUEL TANK CUSHION 4
150 |B5287-G7A2-000B GASKET, TANK 4
151 |B5789-06KG-0258 FLANGE BOLT M6X25 4
152 54106-G7A1-000K 2P-30A CLAMP 2
153 12003018 KPAH TOMNMBHEIN 1
154 17002-E68F-1000 LWNAHT TOMNMBHbIN 0.42
155 |51100-G6AA-07B4 'F—RAMEASSY 1
156 |52000-G6AA-15H9 |CONTROL PANEL ASSY 1

NO. APTUKYN QTY
1 Bont M6x60 M6X60 1
2 7201-9900-0042 Kpbllka knanaHos 1
3 7201-9900-0041 Mpoknagka rubber washer 1
4 14201-E88F-2000 WASTE GAS TUBE 1
5 14434-E88F-0000 NUT,PIVOT ADJ M6 HEX NUT M6 hex nut | 2
6 14432-E88F-0000 NUT,PIVOT M6 M6 sphericallnut 2
7 14431-E88F-0000 /ARM,VALVE ROCKER 2
8 14433-E88F-0000 BOLT PIVOT MBXMBX53 2
9 14445-E88F-0000 RETAINER, IN,VALVE SPRING 1
10 14447-E88F-0000 ROTATOR,EXH VALVE 1
" 14446-E88F-0000 RETAINER EXH VALVE SPRING 1
12 14751-E88F-0000 VALVE SPRING 2
13 14448-E88F-0000 RETAINER,IN.VALVE SPRING 1
14 14444-E88F-B000 SEAL, INVALVE 1
15 14449-E88F-0000 LIMIT POSITION PANEL 1
16 B5789-10LJ-080C BOLT FLANGE M10X80 M10X80 4
17 2101-2900-0151 CBEYA F7RTC(OREGON 77-312-1) 1
18 12005-E68F-000C BOLT,STUD M8X48.5 |MBX35 2
19 18010-E88F-0000 WASHER MUFFLER 2
20 B895-085G-000B SPRING WASHER 8.5 2
21 B6170-0800-000C HEX NUT M8 M8 2
22 53100-G7A1-20B3 COMP,MUFFLER 1
23 53217-G5AA-000C SUPPORTING LEG, MUFFLER 1
24 B5789-06KG-012C FLANGE BOLT M6X12 2
25 B5787-08LG-040C FLANGE BOLT M8X40 1
26 B97.4-080G-000C \WASHER @8 1
27 B6177.1-08KG-000C _ [FLANGE NUT M8 1
28 B5789-06KG-012C FLANGE BOLT M6X12 MBX12 1
29 11016-E88F-0000 WIND LEAD COVER 1
30 12200-E90F-0000 CYCL HEAD 39.5CC, 1
31 12004-E88F-001C BOLT, STUD M6XM8X110 MBXM8X110 2
32 17005-E88F-1000 GASKET,IN VALVE 1
33 17001-E88F-0100 INSULATOR, CARB COMP 1
34 17003-E88F-0100 PKG, CARB 1
35 17200-E90F-1008 CARBURETOR ASSY 1
36 17004-E88F-1000 GASKET A/C 1
37 B6177.1-08KG-000C___ [FLANGE NUT M8 2
38 14200-E88F-0002 AIC ASSY 1
39 12010-E90F-0000 GASKET,CYLN HEAD 1

40 11014-E88F-0000 DOWEL,PIN 12X20 2

4 14443-E88F-0000 EXHVALVE 1

42 14442-E88F-1000 INVALVE 1

43 14410-E88F-0000 ROD,PUSH 5X166 2

44 14441-E88F-0000 LIFTERVALVE PIx46 2

45 13010-E90F-0000 RING SET,PISTON 1

46 13112-E88F-0000 CLIP PISTON PIN PIxP22.5 2

47 13101-E90F-0000 PISTON 1

48 13111-E88F-0000 PIN PISTON D20x62 1

49 13200-E90F-0000 TIEROD ASSY 1
50 B5789-12L.G-016C DRAIN PLUG M12X16 2
51 B848-120H-0000 ALUM WASHER P12xD20x2 2
52 11100-E90E-0000 CRANKCASE 1
53 16001-E88F-1000 SHAFT, GOVERNORARM 1
54 B95-080G-000B GASKET,GOVERNOR ARM P8xP17x1 2
55 B13871-0814-A000 SEAL,GOVERNOR ARM 8XxP14x5 1
56 16006-E88F-0000 PIN 1x8 1
57 B5787-06KG-016C FLANGE BOLT M6X16 M6X16 2
58 7201-9900-0028 OATUVK MACTIA 1
59 B6177.1-10LG-000C FLANGE NUT M10 M10 1
60 11013-E88F-0000 CLAMP, PIN LOCK 6.5 1
61 15030-E68F-1000 PENE MAC/IA 3 NPOBOLA three line 1
62 B5789-06KG-012C FLANGE BOLT M6X12 MBX12 1
63 14100-E90F-0001 CAM SHAFT ASSY 1
64 7201-9900-0030 NOALIMNHLK 6202 1
65 13401-E90F-0000 GOVERNOR SHAFT 1
66 B5789-06KG-012C FLANGE BOLT 1
67 16002-E88F-0000 GOVERNER ROD 1
68 16003-E88F-0000 ADJ SPRING 1
69 16020-E88F-0000 GOVERNORARM 1
70 16031-E68F-000C BOLT,GOVERNOR ARM 1
il B6177.1-06KG-000C FLANGE NUT M6 1
72 16004-EB88F-0000 SPRING THROTTLE RETURN 1
73 16300-E88F-0000 CONTROL ASSY 1
74 13300-E90F-A000 CRANK ASSY 1
75 11012-E88F-1000 GASKET,CARANKCASE HEAD 1
76 11014-E68F-0000 DOWEL,PIN 2
1 7201-9900-0031 NOAWMNHK 6207 1
78 7201-9900-0030 NOALWKMHKK 6202 1
79 16010-E88F-0000 GOVERNORASSY 1
80 7201-9900-0080 LLYN MACNSHbIV 1
81 31000-B154-0117 MOTORASSY 1

811 31200-B154-0004 ROTORASSY 1

81-2 31100-B154-0042 STATORASSY 1
82 B97.4-105G-000C PLATE WASHER |M10X275 1
83 B5789-10LG-275C FLANGE BOLT,ROTORM 10X275 1
84 B5787-05JG-012C FLANGE BOLT M5X12 3
85 31301-G5A1-00RE END COVER 1
86 B5787-05JG-016C FLANGE BOLT M5X16 5 5
87 31700-G6A2-0000 BJIOK ABP 1 1
88 31502-G5A3-0000 BEARING SUPPORT 4 1
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